

### CERTIFICATE OF ANALYSIS

**CUSTOMER NAME : WAVE MANUFACTURING GMBH**

Sampled by : CLIENT  
Sampling Date : 20/02/2025 Start of Analysis : 06/03/2025  
Receipt Date : 20/02/2025 End of Analysis : 07/03/2025  
Sampling Location : SWITZERLAND

Sample Code : 25 10 00898

**SAMPLE DESCRIPTION : THETOWEL.CH COMPRESSED CELLULOSE TOWEL LOT: NOT LISTED**

Sample condition on receipt: Normal, as specified on internal procedure GP508  
Packaging type: Final container

PARAMETERS	METHOD	RESULT	UNITS
Chromium (Cr) VI	ICP-MS, Internal method XM113	<Reporting Limit (0.2)	mg/kg
Cadmium (Cd)	ICP-MS, Internal method XM113	0.01	mg/kg
Mercury (Hg)	ICP-MS, Internal method XM113	<Reporting Limit (0.02)	mg/kg
Lead (Pb)	ICP-MS, Internal method XM113	0.05	mg/kg

#### For the laboratory



Simpson Stephen  
Chemist, MSc  
QP

Signature Date: 28/03/2025

Signature Reason: Verification of Analysis Results

Edition Date: 28/03/2025

**SAMPLE PHOTOS**



End of test certificate.